
 
 

 

 
Reuse-oriented Decentralized Wastewater 

Treatment based on Ecological Sanitation in fast 
growing Agglomerations 

 

 

 
Dr.-Ing. Dissertation 

by 
Dongqing Zhang 

 
 
 
 
 

Mentors: 
Univ.-Prof. Dr.-Ing. Hans-Peter Tietz 

Prof. Dr.-Ing. Manfred Voigt 
Univ.-Prof. Dr.-Ing. Dietwald Gruehn 

 
 

Examiner: 
Univ.-Prof. Dr.-Ing. Dietwald Gruehn 

 
 
 
 

TU Dortmund University  
September 2008 

 
 

http://www.uni-dortmund.de/


Acknowledgements 
 
 
Firstly, I would like to express my sincere thanks to Univ.-Prof. Dr.-Ing. Hans-Peter 
Tietz for his kind help, patient guidance, tireless instruction, and practical advice. 
Without his guidance and inspiration, this dissertation could not be successfully 
[...]
facilities rely on multiple basins (EPA, 1999). A typical process flow schematic for a 
municipal wastewater treatment plant using an SBR is shown in Figure 4-5.  
 
 Fill 

The influent to the tank may be either raw wastewater (screened) or primary 
effluent. It may be either pumped in or allowed to flow in by gravity. The feed volume is 
determined based on a number of factors including desire loading and detention time 
and expected settling characteristics of organisms. The time of Fill depends on the 
volume of each tank, and the number of parallel tanks in operation. Once the reactor 
is full, the influent valve is closed and the influent is routed to the other basin. 
 
 React 

The basin is aerated and air is bubbled through the liquid. Biological oxidation 
takes place similar to the aeration basin in the conventional activated sludge process. 
By wasting during React, sludge is removed from the reactor as a means of 
maintaining or decreasing the volume of sludge in the reactor and decreases the 
solids volume. It behaves like a conventional activated sludge system, but without a 
continuous influent or effluent flow.  

 
Figure 4-4  Schematic of RBC (Huber, 2002) 



4. Greywater management 

 44 

 
 Settle 

Solids separation takes place under quiescent conditions (i.g., without inflow or 
outflow) in a tank. This major advantage in the clarification process results from the 
fact that the entire aeration tank serves as the clarifier during the period when no flow 
enters the tank. All of the biomass remains in the tank and some fraction must be 
wasted. On the contrast, mixed liquor is continuously removed from a traditional 
activated sludge aeration tank and passed through the clarifiers only to have a major 
portion of the sludge returned to the aeration tank. 
 
 Draw 

The clear water is discharged and removed using a decant mechanism.  The 
withdrawal mechanism may include a pipe just beneath the liquid surface. It should be 
designed to prevents floating matter from being discharged. The biomass settles, and 
the floating matter is removed.  
 
 Idle 

During this time, excess biomass is wasted and sludge is removed from the 
bottom of the basin using pumps. With SBRs there is no need to install return 
activated sludge pumps and also primary sludge pumps, like those associated with 
conventional activated sludge systems.  
       
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Figure 4-5  A typical SBR process flow schematic (EPA, 1999) 

                      
 



4. Greywater management 

 45 

 
Advantages and applications 

Construction of SBR can typically require a smaller footprint than conventional 
activated sludge systems because the SBR often eliminates the need for primary 
clarifiers. Hence, the SBR never requires secondary clarifiers (EPA, 1999). In addition, 
the efficiency of the SBR process stands with the reliable removal of clarified water 
during the sedimentation phase and prevention of activated sludge removal during the 
reaction phase. 
 

Another important advantage of the SBR technology compared to the continuous 
process system is that the duration of individual phases can be varied from cycle to 
cycle by simple modification of the control program (Huber, 2004). The variation of the 
phase and cycle duration allows reacting different quality, concentration and load of 
wastewater contents in the plant inlet. Such a flexible operation ensures economical 
treatment, especially for influents the amount and concentration of which frequently 
varies.  
 

In the conventional activated sludge process, a limited amount of flexibility can be 
implemented by adjusting the rate of return activated sludge and waste activated 
sludge or through varying the rate of air introduction in the aeration basin. The SBR 
process is automated through the use of a control system, which automatically 
coordinates equipment operation through various phases of the SBR cycle. This 
feature offers a high degree of flexibility allowing adaptation of the process cycle to 
meet the changing influent conditions. Table 4-10 illustrate the differences between 
conventional sludge process and SBR process. 
 

In addition, cycles within the SBR system can be easily modified for nutrient 
removal in the future if it becomes necessary. Al-Rekabi (2007) indicated this 
technology is particularly appropriate where there are highly variable hydraulic and 
organic loads, and they are normally used to achieve a higher degree of treatment 
than a continuous-flow, suspended-growth aerobic system unit by eliminating impacts 
caused by influent flow fluctuations. Additional disinfection is required to meet effluent 
fecal coliform requirements. Older wastewater treatment facilities can be retrofitted to 
an SBR because the basins are already present. 
 

SBRs are high-tech reactors requiring electricity, pumps, sensors and aeration 
equipment. A very large number of small-scale treatment plants are currently being 
constructed according to the SBR method. The size of SBRs corresponds to 0.3~0.5 
m³/capita. An eight - person reactor takes up less than 10 m². SBR must be serviced 
three times a year and controlled daily (Krekeler, 2002). 
 
 
 
 
 
 



4. Greywater management 

 46 

 
Table 4-10  Comparison of activated sludge process and SBR (Adapted from Li, 

2004) 
 

Characters Conventional activated sludge 
process 

SBR 

Loading Continuously Intermittent 

Basin requirement 

Primary clarification, aeration, 

nitrification and secondary 

clarification take place in 

different basins. 

All processes take places in one 

basin 

Space requirement Large Small 

Performance affected by 
hydraulic loading 

Depend on the type and 

concentration of influent of 

wastewater 

No influence 

Biological activity Continuously low 

Higher than conventional 

activated sludge process in 

average, though is low at end 

Substrate concentration in 
basin 

Relatively small change in 

whole process 

High concentration at the 

beginning and very low 

concentration at end of cycle 

Sludge generated by 
hydraulic loading 

High influence No influence 

Demand of returning activated 
sludge 

Necessary No need 

Flexibility for different loading 
situation 

Low Very flexible 

 
 
Conventional and innovative SBR process  

Although conventional SBR system has many advantages, it does have some 
drawbacks:  
 
 It must be designed with a minimum of two reactors (see Figure 4-6).  These 

configurations are required to allow continuous acceptance and treatment of the 
influent. During the react, settle and decent phases of the cycle, flow is diverted to 
other basins. 

 
 
 



4. Greywater management 

 47 

 
 For most municipal treatment facilities, flow and loading to a plant vary frequently. 

With a conventional SBR system, this results in unequal mass and hydraulic 
loadings of receiving flow during daily flow variation to each reactor in 
multi-reactor facilities. The variation in loadings causes differences in the biomass 
and oxygen demand of the individual reactors.  

 
 Since the influent volume is various and changed from time to time, the basin can 

be full before the fill-time and cause over-flow, or the basin can be half-empty and 
negatively affected activated sludge process. 

Figure 4-6  Flow-based conventional SBR process (ITT, 2006) 
 

Figure 4-7 illustrates an innovative SBR process, in which influent is receiving 
continuously during all phases of the cycle: aerate, settle and decant. This allows the 
SBR process to be controlled on a time, rather than flow basis and ensures equal 
loading and flow to all basins. Use of time-based control system facilitates simple 
changes to the process control program. The duration of each cycle and segment of 
each operating cycle are the same among all basins in a time-based system. 
Therefore, changes to the process can be made simply by changing the duration of 
individual segment. In a flow-based conventional SBR, cycle times and individual 
segments of each cycle may be different among basins due to flow variations. 

Figure 4-7  Time-based innovative SBR process (ITT, 2006) 

 

  



4. Greywater management 

 48 

 
Ideally, a true batch reaction SBR should operate under continuous flow only 

under emergency situations (Al-Rekabi, 2007). Plants designed as continuous-inflow 
systems have been shown poor operational conditions during peak flows. Some of the 
major problems typically exist in forms of overflows, washouts, poor effluent, and 
permit violations.  
 

Another alternative option designed with discontinuous-inflow was given by Li 
(2004) (see Figure 4-8). In the new concept, a pre-basin should be prepared. With the 
alternative option, the process (including biological clarify, sedimentation, effluent 
removal) will not depend on the influent volume, which is changed frequently time by 
time. Through quick fill of wastewater, the concentration of organic matter can reach 
maximal level, and provide optimal pre-condition for digestion in activated sludge 
process. The following biological P-elimination, denitrification and nitrification, will be 
not dependent on the hydraulic loading of wastewater influent.  
 

 
 
Figure 4-8  Alternative option designed with discontinuous-inflow of SBR (Li, 2004) 
 
4.4.2.3 Membrane Bioreactor (MBR) 

Membranes found their place in wastewater treatment in the early 1990s 
(Cheryan, 1998). Although wastewater treatment using membranes is the newest 
form, it is increasingly becoming the most popular method and open up opportunities 
for decentralized treatment, since they encourage water reuse and has been 
successfully applied at a variety of relatively small plants.  
 
 
 

 

  



4. Greywater management 

 49 

 
Review of membrane technology 

The primary role of a membrane is to act as a selective barrier. It should permit 
passage of certain components and retain certain other components of a mixture. 
With the help of Microfiltration (MF) and Ultrafiltration (UF), it is possible to keep back 
all particles, bacteria, and even viruses. Nanofiltration (NF) and Reverse Osmosis 
(RO) even allow keeping back dissolved substances such as salts and emerging 
contaminants. Nanofiltration (NF) and Reverse Osmosis (RO) treatment permits 
wastewater treatment plants (WWTPs) to produce recycled water more suitable for 
irrigation and for recharge or for possible indirect potable reuse. For this purpose, 
however, the pressure must be very high, which causes high-energy costs. In 
municipal wastewater treatment, the application of membrane technology is limited up 
to now to MF and UF plants, which are operated at low pressure (Cheryan, 1998).  
 

Membranes are commonly used for the removal of dissolved solids, colour and 
hardness in drinking water. In wastewater reclamation and reuse, water quality 
requirements may call for reductions in suspended solids, total dissolved solids, and 
selected constituents such as nitrates, chlorides, and natural and synthetic organic 
compounds. It is a viable method of achieving desired effluent quality levels at 
reasonable costs. Figure 4-9 compares the size of the constituents found in 
wastewater and the operation size range for different membrane. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Figure 4-9  Comparison of the size of the constituents found in wastewater and the 

operation size range for different membrane (EPRI, 1997) 



4. Greywater management 

 50 

 
Several configuration types of membranes have used for MBR application. These 

include plate, frame, rotary disk and hollow fibre. Examples of hollow fibre 
membranes as modules, or cassettes and a plate are presented in Figure 4-10. 
 

 
 
Figure 4-10  Examples of hollow fibre membranes as a module (a), as a cassette (b) and 

as plate membrane (c) (Larsson, 2004) 
 
The types and processes of membrane bioreactor (MBR) 

Research on membrane bioreactors (MBR) started 30 years ago. The technology 
first entered the Japanese market and today is commonly used worldwide 
(Wallis-Lage, 2003). Basically there are two configurations of MBRs: the external 
systems that are located outside the bioreactor, and the immersed fibre systems that 
are designed within bioreactor. In the case of an external system, feed enters the 
bioreactor where it comes in contact with biomass. The mixture is then pumped 
around in a recirculation loop containing a membrane unit where permeate is 
discharged and retentate is returned to the tank. The concept of immersed 
membranes was conceived in the late 1980s in Japan and Canada (Bernal, 2002). 
The immersed system differs in that there is no recirculation loop since the separation 
occurs within the bioreactor itself.  
 

Figure 4-11   MBR Configuration: external (left) and submerged (right)  
(Kraume, 2004) 



4. Greywater management 

 51 

  
Figure 4-12 shows a basic flow sheet of a typical submerged MBR process. 

Effluent is passed through a screen to remove solids. An equalization tank is typically 
included to handle variation in flows so that the MBR can be sized to treat the average 
daily flow rather than the peak daily flow. The membranes are submerged in the 
aeration tank. Filtrate is drawn through the membranes using a suction pump. 
Biomass is removed using a sludge pump as needed. Air blowers supply air for the 
biological process, to scour the membranes and to uniformly distribute suspended 
solids throughout the aeration tank. 
 

Like other treatment plants, The MBR uses microorganisms to treat the 
wastewater. In typical treatment plants, the organisms are separated from the water 
using gravity in large tanks. In an MBR, the membranes (either MF or UF) filter the 
biological mixture, keeping the organisms in the process and allowing water to flow 
through the membranes. This has a distinct advantage because more organisms can 
be used in the process, 3 to 5 times more than in a conventional treatment plant 
(Cheryan, 1998). Additionally, in a conventional wastewater treatment plant, the 
secondary clarifier limits the solids concentration in the aeration tank. The MBR 
replaces secondary clarification in a conventional wastewater treatment plant. The 
result is the ability to treat the same amount of wastewater in a smaller space. 
 

This system is a typical design of a membrane enhances activated sludge 
process. The key feature in this process is the use of membranes as an integral part 
of the bioreactor, avoiding the need for both primary and final settlement stages. The 
membranes are submerged in the aeration tank and the treated effluent is separated 
from the mixed liquor by negative pressure (suction). The membrane is use to 
separate the biomass from the effluent exiting the process. 
 

 
Figure 4-12  Typical submerged MBR process (Bernal, 2002) 

 



4. Greywater management 

 52 

 
Opportunities for membrane utilization  

Membrane provide a number of significant benefits and have become 
cost-effective for many water recycling and water reuse applications, replacing 
conventional processes while benefiting new construction, upgrades, and retrofits of 
existing facilities. This technology is particular needed for site where effluent of 
consistent quality with low BOD5 and TSS for reuse or discharge, for sites where 
space is limited, for sites where there is a need to increase the capacity of an existing 
system, or to reduce operating requirement. The below Table 4-11 gives a summary of 
advantages and disadvantages with MBR application.  
 
 High treatment efficiency  

Membrane technology provides a viable means to aid in water recycling efforts 
and can increase reuse water quality by removing new constituents such as 
pharmaceutical compounds. In particular, it may be useful in situations where a 
traditional sedimentation or concentration process is inadequate to provide the 
desired effluent. Also, with the rising demands on small community to deliver effluents 